
STATE OF COLORADO 
DESIGN CRITERIA FOR 

POTABLE WATER SYSTEMS  
Safe Drinking Water Program 

Implementation Policy DW005 

Design Criteria for Potable Water Systems 

Adoption date: May 9, 2022 

Effective date: July 1, 2022 

Scheduled review date: July 1, 2026 

Version: 

Signatures:  

1.0 
 

_________________________  Ron Falco, Drinking Water Program Manager 

 

_________________________  Bret Icenogle, Engineering Section Manager 

Ron Falco
Digitally signed by Ron 
Falco
Date: 2022.06.15 
15:00:21 -06'00'

Bret A. 
Icenogle

Digitally signed by Bret 
A. Icenogle 
Date: 2022.06.14 
10:05:50 -06'00'

Corrected July 20, 2022: 
Item 4.4.3(b) and minor 

editorial changes



State of Colorado  July 1, 2022 
[...]
secondary MCL purposes and will not impact compliance with Regulation 11, then the 
design must meet the requirements of Chapter 2, Chapter 5 (as applicable for 
chemical feed), and Section 11.39 of Regulation 11 (i.e., Backflow Prevention and 
Cross-Connection Control Rule). An example of a treatment process primarily for 
aesthetic treatment is a filter installed to remove sand from a groundwater well.  

b. For groundwater systems, the treatment system must be designed to meet Section 
11.11 of Regulation 11 (i.e., Groundwater Rule). The treatment system must include 
chemical disinfection and must be designed to be capable of providing 4-log virus 
inactivation.  

c. For surface water and groundwater under the direct influence of surface water 
(SW/GWUDI) systems, the treatment system must be designed to meet Section 11.8 of 
Regulation 11 (Surface Water Treatment Rule (SWTR)). The treatment process must 
include a multi-barrier treatment approach using compliance filtration and 
disinfection process designed to meet the SWTR log removal/inactivation requirements 
for Cryptosporidium, Giardia lamblia and viruses. Typical compliance filtration 
methods include: inline, direct, conventional, and alternative filtration (e.g., 
membrane, bag/cartridge filtration).  

● Conventional filtration consists of: coagulation (rapid mix and chemical 
addition), flocculation, sedimentation, and filtration.  

● Direct filtration consists of: coagulation (rapid mix and chemical addition), 
flocculation, and filtration.  

● In-line filtration consists of: coagulation (rapid mix and chemical addition), and 
filtration. For log removal credits, inline filtration is considered direct 
filtration. 

d. CDPHE Policy Number DW-004 (Reference 10) outlines the compliance filtration log 
removal credits except for alternative filtration (membrane and bag/cartridge).  



State of Colorado   July 1, 2022 
Design Criteria for Potable Water Systems 

41 

4.0.2 Plant Design Flow Rate  

The BDR must identify the plant design flowrate (i.e., rated capacity) in gallons per 
minute (gpm). The plant design flowrate is typically the maximum flowrate through the 
smallest capacity unit process (i.e., rate-limiting process). The Department will approve a 
plant design flowrate for each treatment plant taking into account treatment plant 
redundancy requirements (see Section 2.1) unless an exemption is outlined in the Design 
Criteria or a deviation under Section 1.4 is granted.  

The BDR must identify the design flow rate for each unit plant treatment process (i.e., 
unit process treatment capacity). The BDR must include calculations supporting each unit 
process capacity and the plant design flow rate as required in Item 1.2.5.b.  

Suppliers may opt to specify the plant design flowrate based on operator certification 
levels in Regulation 100 (rather than based on a rate limiting unit process). In these cases, 
the BDR must identify the operational and/or physical constraints employed to limit the 
plant design flow rate for these plants. The BDR must describe the use of such constraints 
in the preliminary operation plan per Item 1.2.9. The Department will consider these 
requests on a case by case basis.  

4.1 MICROSCREENING 

Microscreening is a mechanical treatment process capable of removing suspended matter 
and organic loading by straining. Microscreening is considered pre-treatment and is not a 
SWTR compliance filtration method and cannot be used in lieu of filtration or coagulation. 

4.1.1 Design 

a. Consideration must be given to the: 

i. Nature of the suspended matter to be removed. 

ii. Corrosiveness of the water. 

iii. Effect of chemicals used for pre-treatment. 

iv. Duplication of units for continuous operation during equipment 
maintenance. 

v. Provision of automated backwashing. 

vi. Provision for measuring headloss (or differential pressure). 

vii. Headloss through the screen at peak flow considering a 50% blinded 
condition. 

b. The design must provide: 

i. A durable, corrosion-resistant screen. 

ii. Provisions to allow for by-pass of the screen. 

iii. Protection against back-siphonage when potable water is used for 
backwashing. 

iv. Proper disposal of backwash waters (See Chapter 9). 

4.2 CLARIFICATION 

Clarification is generally considered to consist of any process or combination of processes 
which reduce the concentration of suspended matter in drinking water prior to filtration.  

Redundancy: Conventional filtration plants designed for SW/GWUDI treatment or for the 
removal of a primary drinking water contaminant must have a minimum of two trains for 



State of Colorado   July 1, 2022 
Design Criteria for Potable Water Systems 

42 

coagulation, flocculation, and clarification (solids removal). For those systems evaluating 
alternative filtration technologies, alternatives to having a minimum of two trains may be 
considered.  

Unit design flow rate: In most cases, the Department evaluates the  unit design flow rate 
(i.e., unit process capacity) based on the overall capacity of the clarification process 
(i.e., not individual trains).  

Design of the clarification process must: 

a. Allow operation of the units either in series or parallel where softening is 
performed. 

b. Be constructed to allow units to be taken out of service without disrupting 
operation, and with drains or pumps sized to allow draining or dewatering. 

4.2.1 Presedimentation 

Presedimentation basins must be designed to reduce raw water turbidity to levels 
which can be adequately and effectively treated using selected downstream 
treatment process(es). Standard practices must be developed identifying the 
intended service (e.g., intermittent, full-time) of the presedimentation basin. 

a. Presedimentation basins must have hopper bottoms or be equipped with 
continuous mechanical sludge removal systems, and provide arrangements 
for dewatering. The BDR must indicate the means for maintaining and 
cleaning basins without plant interruption. 

b. Incoming water must be dispersed across the full width of the line of travel; 
short-circuiting must be prevented. 

c. Provisions for bypassing presedimentation basins must be included. 

d. Detention time, at the maximum rated capacity, must be designed for a 
minimum of three hours. 

e. Provisions for passive overflow back to the source water must be provided. 

4.2.2 Coagulation 

For surface water or GWUDI water treatment plants using granular media filtration 
for compliance with Section 11.8 of Regulation 11, the use of a primary coagulant 
is required at all times. The minimum design criteria presented below for 
coagulation apply to conventional and direct filter pretreatment.  

The submittal must include the design basis for the velocity gradient (G value) 
selected, considering the chemicals to be added and the water temperature and 
other related water quality parameters.  

a. The mixing equipment must be capable of imparting a minimum velocity 
gradient (G) of at least 500 second-1. The design engineer must justify the 
selected range of appropriate G values. 

b. The devices must be capable of providing adequate mixing for all treatment 
flow rates. 

c. If flow is split between basins, a means of measuring and controlling the 
flow to each train or unit must be provided. 



State of Colorado   July 1, 2022 
Design Criteria for Potable Water Systems 

43 

4.2.3 Flocculation 

The minimum design criteria presented below for flocculation apply to 
conventional and direct filter pretreatment.  

a. Inlet and outlet design of the basin must minimize short-circuiting and 
destruction of floc. Plug flow through a series of a minimum of three 
baffled compartments (either serpentine, over/under flow pattern, or 
baffled walls) must be provided. The basin must provide decreasing 
flocculation mixing energy through each subsequent pass and the engineer 
must provide mixing energy calculations with the design. Basins must be 
designed so that individual trains may be isolated without disrupting plant 
operation. A drain and/or pumps must be provided to handle dewatering 
and sludge removal during cleaning operations. 

b. The minimum theoretical hydraulic detention time (HDT) for floc formation 
must be at least 30 minutes. 

c. When mechanical agitation is used, agitators must provide decreasing 
flocculation mixing energy through each subsequent baffled pass. 

d. The velocity of flocculated water through pipes or conduits leaving the 
flocculation process must be neither less than 0.5 nor greater than 1.5 feet 
per second (fps). Allowances must be made to minimize turbulence at 
bends and changes in direction. 

e. If flow is split, means of measuring and controlling the flow to each train or 
treatment unit must be provided. 

f. The design must allow for visible observation of floc formation.  

4.2.4 Sedimentation 

The minimum design criteria presented below for sedimentation apply to 
conventional filter pretreatment (coagulation, flocculation, sedimentation).  

a. Surface overflow rate must not exceed 0.7 gpm/ft2. A minimum of four 
hours (4 hrs) of settling time must be provided. Lime-soda softening plants 
treating only groundwater must provide a minimum of two hours (2 hrs) of 
settling time. Reduced detention time may also be approved when 
equivalent effective settling is demonstrated or when the overflow rate is 
not more than 0.5 gpm/ft2. 

b. Inlets must be designed to distribute the water equally and at uniform 
velocities. 

c. The horizontal velocity through a sedimentation basin as determined from 
the horizontal cross section must not exceed 0.5 feet per minute. 

d. Outlet weirs or submerged orifices must maintain velocities suitable for 
settling in the basin and minimize short-circuiting. Outlet weirs and 
submerged orifices must be designed as follows: 

i. The rate of flow over the outlet weirs or through the submerged 
orifices must not exceed 20,000 gallons per day per foot of the outlet 
launder or total orifice circumference. 

ii. Submerged orifices must not be located lower than three feet (3 ft) 
below the flow surface in the basin. 



State of Colorado   July 1, 2022 
Design Criteria for Potable Water Systems 

44 

iii. The entrance velocity through the submerged orifices must not 
exceed 0.5 feet per second. 

e. Sedimentation basins must be provided with a means for dewatering. 

f. Flushing lines or hydrants must be provided. 

g. Sludge collection systems must be designed for maximum sludge loading 
and ensure the collection of sludge from the basin. Provisions for cleaning 
and flushing the system piping must be provided. 

4.2.5 Solids Contact Unit 

Solids contact units for compliance will be approved on a case-by-case basis. A 
pilot-scale test must be performed to verify conformance with design parameters. 

4.2.6 Tube or Plate Settlers 

Settler units consisting of variously shaped tubes or plates installed in multiple 
layers and at an angle to the flow across the sedimentation basin may be used to 
enhance settling of solids.  

The following general criteria must be followed: 

a. Inlet and outlet are designed to maintain velocities suitable for settling in 
the unit and to minimize short-circuiting. Plate units must be designed to 
minimize maldistribution across the plate rack. 

b. Application rate for tubes must maintain a maximum rate of 2.0 gpm/ft2 of 
cross-sectional area for tube settlers. 

c. Application rates for plates must maintain a maximum plate loading rate of 
0.4 gpm/ft2, based on the projected horizontal plate area. 

d. Hose bibs must be provided to facilitate washdown and maintenance. 

e. Basins must be provided with a means for dewatering. 

f. Inlets and outlets must conform with Items 4.2.4(b) and 4.2.4(d). 

g. The support system must be able to carry the weight of dirty tubes / plates 
when the basin is drained plus any additional weight to support 
maintenance. 

h. A method for periodic cleaning of the tubes or plates must be specified. 

4.2.7 High Rate Clarification Processes 

High rate clarification processes may be approved upon demonstrating satisfactory 
performance under on-site pilot plant conditions or documentation of full scale 
plant operation with similar raw water quality conditions as allowed by the 
Department. Reductions in detention times and/or increases in weir loading rates 
must be justified. Examples of such processes may include dissolved air flotation, 
ballasted flocculation, contact flocculation/clarification, and helical upflow, solids 
contact units.  

4.3 FILTRATION 

Filtration is a process for removing particulate matter from the water by passing through 
porous media.  

Acceptable filters include the following types: 

a. Rapid rate gravity filters (Item 4.3.1). 



State of Colorado   July 1, 2022 
Design Criteria for Potable Water Systems 

45 

b. Rapid rate pressure filters (Item 4.3.2). 

c. Diatomaceous earth (Item 4.3.3). 

d. Slow sand filtration (Item 4.3.4). 

e. Direct filtration (Item 4.3.5).  

f. Deep bed rapid rate gravity filters (Item 4.3.6). 

g. Biologically active filters (Item 4.3.7). 

h. Membrane filtration (Item 4.3.8). 

i. Bag and cartridge filters (Item 4.3.9). 

j. Natural filtration (Item 4.3.10). 

The application of any one type of filtration must be supported by water quality data 
obtained over a reasonable period of time to characterize the variations in water quality 
(see Item 1.2.3). If the supplier chooses to perform a pilot study, it may be used to 
demonstrate the applicability of the method of filtration proposed. Specific requirements 
for pilot studies are included in Appendix C.  

SW/GWUDI compliance filtration log removal credit: Log removal credit for compliance 
with the surface water treatment rules for all filtration types will be granted by the 
Department in accordance with the “Safe Drinking Water Program Policy DW-004” 
(Reference 10).  

SW/GWUDI compliance filtration bypasses: When filtration is required by Section 11.8 of 
Regulation 11, bypasses around the filtration process are not permissible.    

SW/GWUDI compliance filtration redundancy: When filtration is required by Section 11.8 
of Regulation 11 (i.e., Surface Water Treatment Rule), at least two units must be 
provided. For designs that include only two units, each unit must be capable of meeting 
the plant design flowrate. For designs that include more than two filter units, the filters 
must be capable of meeting the plant design flowrate with the largest filter removed from 
service. Deviations can be granted under Section 1.4 for redundancy with storage and/or 
additional sources of finished water (e.g. multiple treatment plants, consecutive 
connections). 

Groundwater filtration: For filtration systems proposed on groundwater sources where 
filtration is not required by Section 11.8 of Regulation 11(i.e., Surface Water Treatment 
Rule), the following design criteria are considered guidance. The supplier with 
groundwater source(s) may request that the Department review a proposed filtration 
system for compliance with Section 11.8 of Regulation 11, in the event that the source is 
ever classified as GWUDI. Please note that groundwater filtration and backwash basins are 
considered protected water storage and must meet Chapter 7 requirements.   

4.3.1 Rapid Rate Gravity Filters 

4.3.1.1 Pretreatment 

a. The use of rapid rate gravity filters (granular media) must include 
pretreatment including primary coagulation which operates 
continuously.  

b. Direct or inline filtration must not be used with waters having 
turbidities greater than 10 NTU. In-line filtration means a 
coagulation and granular media filtration system that does not 
provide flocculation. 



State of Colorado   July 1, 2022 
Design Criteria for Potable Water Systems 

46 

c. Designs for in-line or direct filtration plants must include a pilot 
study which is acceptable to the Department. Where in-line or 
direct filtration is proposed, the Department recommends that an 